

# Test Certificate

This certificate confirms that the

**Foam – Ref: 60 Dn Viscolex Flaret Foam**

Supplied by

**Form Sungur Ve Yatak San Tic AS**

has been tested at FIRA International Limited and successfully satisfied the requirements from:

**Schedule 1 part I of the Furniture and Furnishings (Fire) (Safety) Regulations 1988, amended 1989 and 1993 (based on BS 5852: 1982 Part 2)**

Report reference: TFFLF27678

**SIGNATURE**

Stephen Cotton

**POSITION**

Section Leader of Flammability

**CERTIFICATE DATE**

23 April 2009

For and on behalf of FIRA INTERNATIONAL LIMITED

*This certificate only relates to the sample(s) supplied and tested at the time. Re-testing at intervals is recommended and should be subject to agreement between the supplier and the purchaser.*